



सत्यमेव जयते

भारत सरकार
Government Of India
राष्ट्रीय परीक्षण शाला(पूर्वी क्षेत्र)
National Test House (Eastern Region)
११/१ जज्जस कोर्ट रोड , अलीपुर , कोलकाता-७०००२७,
11/1 , Judges' Court Road , Alipur , Kolkata - 700 027.
ब्लॉक- सीपी, सेक्टर- ५, साल्ट लेक सिटी, कोलकाता- ७०००९१,
Block - CP, Sector -V, Salt Lake City, Kolkata - 700 091.



परीक्षण प्रमाण पत्र
TEST CERTIFICATE
(WEB VERSION)

परीक्षण प्रमाण पत्र सं. Test Certificate No	जारी होने की तिथि Date of Issue	कोड नं Code No	पृष्ठ Page	पृष्ठों की संख्या No of Pages
NTH(ER)/CH(H)/2015/ 009B	25/06/2015	1434690976910	1	2

जिसे जारी करना है Issued To	MERINO INDUSTRIES LTD.
पता Address	5, Alexandra Court, 60/1, Chowringhee Road, Kolkata- 700020
ग्राहक का सन्दर्भ सं एवं दिनांक Customer's Ref. No.	MIL/HPR/ATG Dated 15/06/2015
पंजिका सं एवं दिनांक Register No & Date	009/NTH(ER)/CH(H)/22/06/2015
परीक्षण सामग्री का विवरण Description of Test Item	Merino Cal+ 0.80 MM FR Grade Laminates
परीक्षण सामग्री का पहचान Identification of Test Item	Received four sheets of Merino Cal+ 0.80 MM FR Grade Laminates.
नमूना का विशिष्टि (यदि हों) Product Specification (If any)	As per BS:476, Part 7, 1971.
नमूना प्राप्ति की तिथि Date of Receipt of the Test Item	19/06/2015
कार्य सम्पादन की तिथि Date(s) of Performance of Tests	From: 23/06/2015 TO: 23/06/2015
ब्यावहृत प्रणाली का पहचान Method(s) used for Test	On the lines of BS:476, Part 7, 1971.
नमूना प्रक्रिया जहाँ प्रासंगिक हों Sampling Procedure where relevant	At random



सत्यमेव जयते

भारत सरकार
Government Of India
राष्ट्रीय परीक्षण शाला (पूर्वी क्षेत्र)
National Test House (Eastern Region)
११/१ जज्जेस कोर्ट रोड, अलीपुर, कोलकाता-७०००२७,
11/1, Judges' Court Road, Alipur, Kolkata - 700 027.
ब्लॉक- सीपी, सेक्टर-५, साल्ट लेक सिटी, कोलकाता- ७०००९१,
Block - CP, Sector -V, Salt Lake City, Kolkata - 700 091.



परीक्षण प्रमाण पत्र
TEST CERTIFICATE
(WEB VERSION)

परीक्षण प्रमाण पत्र सं. Test Certificate No	जारी होने की तिथि Date of Issue	कोड नं Code No	पृष्ठ Page	पृष्ठों की संख्या No of Pages
NTH(ER)/CH(H)/2015/ 009B	25/06/2015	1434690976910	2	2

Sl.No	Test Name	Test Result	Limit
1	Surface spread of flame (BS 476 Part 7)	Surface spread of flame = 128 mm (flame spread at 10 min.)	165 mm for class 1 rating; Tolerance; 25mm

टिप्पणी

Note

केफियत

Remarks

In respect of the tests carried out, the sample meets the requirement of the above noted specification for Class 1 material.